ASI Water | 2

Submitted to

The Municipality of Dysart et al
Haliburton, Ontario

March 29, 2019

2018 Annual Report
Haliburton Sewage Treatment Plant

ASI| Water Project OH14-007-05

Prepared by: Randy Friesen, Operator

Reviewed by: Tina Albert, Compliance Coordinator

566 Arvin Avenue, Stoney Creek, ON Canada L8E 5P1 | tel 905.643.3283 | fax 905.643.1816 asi-group.com




Table of Contents

1.0 INTRODUGCTION ... . iiiiiiiieiiii ettt e e e e e e et e e re e e r e e e e e eeeenrn s e e eeeeennnrnnas 1
2.0 SUMMARY OF MONITORING AND ANALYTICAL DATA ... 2
3.0 INTERPRETATION OF MONITORING, ANALYTICAL DATA AND EFFORTS MADE

TO ACHIEVE OBJIECTIVES ... .ottt snnnnees 6
4.0 EFFLUENT QUALITY ASSURANCE/CONTROL MEASURES ........ccccooiiiiiiiiiiieeee, 7
[...]
best course of action for replacing/upgrading;

o Topped up ail in clarifier mechanism;

e Electrical Contractor completed installation of surge protection equipment as per 2018 Capital
Budget;

e Electrical contractor look into why second part of surge protection system blew up;

e Electrical subcontractor installed repaired 75 HP blower VFD. Upload program from other
75 HP blower VFD to rebuilt VFD;

¢ Performed after hours emergency locate for Ontario One Call;

e Replaced check valve on clearwell Pump #2;

o Performed emergency locate for pole replacement on County Road 21;
o Replaced faulty UPS at New SPS #5;

¢ Disassembled and inspected bearings on Blower #2. Bearing on motor end determined to be
burnt out. Ordered bearing and replaced;

¢ Switched blown blower #1 VFD with operational blower #2 VFD, blower #1 VFD sent off for
repair on electrical suppliers dime;

e Pulled EQ M5 pump check valve cover plate and removed debris;
e Skimmed debris off top of E.Q. tank;

e Replaced one of two batteries on main plant generator;

¢ Had subcontractor on site to certify hoist equipment;

o Performed emergency locate at high school and attend while contactor attempted to dig up
and repair water line between schools;

o Replaced battery on main plant alarm dialer;

¢ Installed new check valve at New SPS #4 Pump #1 as per 2018 capital budget;

e Pulled Pump #2 at New SPS #3, checked oil, sent in for rebuild;

¢ Installed new float hangers at Existing SPS #3 & #4;

¢ Confined space entry to clean bar screen and clean and test floats at Existing SPS #1,

o Hauled supernatant from Lagoon to sewage plant to prepare lagoon for possible use over
winter;

o Repacked grease and inspected Blower #1;

e Had crane company on site to pull Muffin Monster to send in to investigate developed issue
with cutter blades spacing;

e Had Franklin Empire technician on site for annual calibration of flow meters;




MUNICIPALITY OF DYSART ET AL ASI Water Project OH14-007-05
2018 Annual Performance Report for the Haliburton STP March 29, 2019

¢ Final changes made to plant PLC’s programs for upgrades completed;
e Assisted in investigating frozen sewer line at Library;
e Attended Peninsula Drive to investigate suspected frozen line from residence;

e Investigated manhole lid several inches below road grade on Peninsula Road, determined
M/H did not drop, but road surface grade rose due to frost heaving;

e Uploaded program from original RAS Pump M10 VFD on keypad to new replacement VFD,
cracked open RAS Pump M10 and added water to test. Left M10 on line;

¢ Installed hangers for hoses in main plant to reduce trip hazards;

o Completed Sewer Connection for new Home Hardware site;

e Installed new Milltronics at New S.P.S.#7;

e Attended Penny Lane off Peninsula Road for Sewer Connection Inspection;
¢ Had Shepherd Environmental haul sludge to MECP approved site;

o Performed Monthly Safety Audit and;
Tested and cleaned floats at New and Existing SPS’s where able.

6.0 SUMMARY OF COMPLAINTS RECEIVED DURING THE REPORTING PERIOD

There was one odour complaint received, the complaint report can be found in Appendix 7.

7.0 BYPASS, SPILL OR ABNORMAL DISCHARGE EVENTS

There were no abnormal discharge events during the reporting period.

8.0 MONITORING EQUIPMENT CALIBRATION

All magnetic flow meters, which measure various plant flows, were calibrated on December 17,
2018. Copies of the calibration reports are included in Appendix 4. All in-house instrumentation is
calibrated regularly as per the manufacturer’s specifications.

9.0 SLUDGE MANAGEMENT

Table 8 provides monthly volumes of biosolids (sludge) transferred from the Haliburton STP to
various approved locations operated under Shepherd Enterprises Inc. During the reporting period,
a total of 1,217.3 m? of processed biosolids was transferred from the STP and hauled directly to
an approved Organic Soil Conditioning Site and Shepherd Transfer Facility.

Copies of the Shepherd Enterprises Inc. Provisional C of A’s for the disposal of the Haliburton STP
biosolids (sludge) can be found in Appendix 6.

The owner/operator expects similar amounts of biosolids production for the 2019 operating
season. Copies of the biosolids (sludge) Laboratory Analytical Certificates are included in
Appendix 6.




MUNICIPALITY OF DYSART ET AL ASI Water Project OH14-007-05
2018 Annual Performance Report for the Haliburton STP March 29, 2019

Table 8: 2018 Biosolids Productions at the Haliburton STP

Cubic Meters of Biosolids
Hauled from Hauled from Hauled fr_om Hauled from
Month Hauled Plant to Plant to Field Cooper
Plant to Lagoon
from Plant Transfer Facility Shepherd' _ Managed by Lagpon to
Transfer Facility Shepherd Field
January 0 0 0 0 0
February 0 0 0 0 0
March 0 0 0 0 0
April 0 0 0 0 0
May 0 0 0 0 0
June 551.0 0 31.8 519.2 0
July 210.0 0 0 210.0 0
August 0 0 0 0 0
September 218.2 0 0 218.2 0
October 0 0 0 0 0
November 238.2 0 0 238.2 0
December 0 0 0 0 0
Total 1217.3 0 0 1175.2 0

10



Appendix 1:

Amended Certificate of
Approval



Ministry Ministére AMENDED CERTIFICATE OF APPROVAL
of the de MUNICIPAL AND PRIVATE SEWAGE WORKS
Environment [’Environnement NUMBER 8325-6EENZ5

Ontario
The Corporation of the Township of Dysart et al
PO Box 389

Haliburton, Ontario
KOM 1S0

a0 16 N

Site Location: Haliburton Sewage Treatment Plant
1394 Highway #121 (Part of Lot 14, Concession 8, Dysart Township)
Dysart et al Township, County of Haliburton
KOM 1S0

You have applied in accordance with Section 53 of the Ontario Water Resources Act for approval of:

Modifications to the existing Haliburton Sewage Treatment Plant for the collection, transmission,
treatment and disposal of domestic sewage rated at an Average Daily Flow of 1,575 ms/d, a Peak
Flow Rate of 4,410 m’/d and consisting of the following Works:

PROPOSED WORKS

The Proposed Works include the following:

e installation of one (1) fine screen at the by-pass channel up-stream end of the grit removal
chamber to handle a flowrate of 178 L/s;

e decommissioning of the two (2) (one duty, one stand-by) variable frequency drive
submersible centrifugal sewage pumps, each rated at 23.5 L/s at a TDH of 6.9 m, together
with a common header with a magnetic flow meter and a 100 mm diameter forcemain to the
influent box of the decommissioned secondary treatment plant (Plant No. 1) as mentioned in

Previous Works |

e replacement of the two (2) (one duty, one stand-by) variable speed rotary lobe type sludge
pumps, each rated at 22.8 L/s at a TDH of 13.3 m, as mentioned in Previous Works with two
(2) (one duty, one stand-by) variable frequency drive centrifugal sludge pumps, each rated at
22.8 L/s at a TDH of 13.3 m; and

Page 1 - NUMBER 8325-6EENZS



» installation of all associated appurtenances, piping, electrical and control systems necessary
to operate the Works.

All in accordance with the Application for Approval of Municipal and Private Sewage Works
from the Municipality of Dysart et al dated June 07, 2005 under a cover letter from ASI Group
dated June 06, 2005.

PREVIOUS WORKS

The Previous Works include the following:
Plant Feed Raw Sewage Pumping Station and Forcemain

A raw sewage pumping station, located on the south side of Highway 121 approximately. 130 m
east of the Haliburton Sewage Treatment Plant access road, and consisting of three (3)
submersible centrifugal sewage pumps, two (2) rated at 63.0 L/s at a TDH of 14.5 m and one (1)
at 42.3 L/s at a TDH of 12.2 m, discharging through an existing 200 mm diameter plant feed
forcemain into the existing grit channel at the plant site.

Solids Comminution and Grit Removal Facilities

Solids comminution and grit removal facilities consist of the following:

* asolids comminution facility at the up-stream end of the grit removal facility described
below, consisting of an inlet chamber equipped with a manual coarse bar screen, and twin
comminutor channels equipped with inlet and outlet gates and one (1) % hp motor solids
comminutor rated at a peak flow of 81.1 L/s installed in one of the channels, with the other
channel serving as a by-pass channel intended for installation of a second comminutor in the
future plant expansion; and

e a grit removal facility in the over-structure of the equalization tanks described below,
consisting of two (2) manually cleaned parallel grit channels with common inlet and outlet
chambers, each channel 7.0 m long x 0.76 m wide x 0.81 m side water depth, and each with
inlet and outlet gates and a proportional weir discharging into the common outlet chamber
draining through valved drain pipes into the equalization tanks described below.

Flow Equalization Facilities
The following is included:
e two (2) parallel flow equalization tanks, each having an operating volume of 147 m’ at a

maximum water depth of 4.6 m, each equipped with a gate valve on the floor level outlet to
the flow equalization pumping chamber described below, an emergency ov erflow to the

Page 2 - NUMBER 8325-6EENZ5



corresponding anaerobic tank, and a tank mixing coarse bubble air diffuser system rated at
77.9 L/s standard air per tank, consisting of a stainless steel manifold with eight (8) stainless
steel headers and jet nozzle type diffusers in each tank connected to the compressed air
supply system described below;

a flow equalization pumping chamber having an operating volume of 55 m’ at a maximum
water depth of 4.6 m, equipped as follows:

two (2) (one duty, one stand-by) variable frequency drive submersible centrifugal sewage
pumps, each rated at 23.5 L/s at a TDH of 6.9 m, now decommissioned per Proposed
Works together with a common header with a magnetic flow meter and a 100 mm
diameter forcemain to the influent box of the decommissioned secondary treatment plant
(Plant No. 1); and

- three (3) (two duty, one stand-by) variable frequency drive submersible centrifugal
sewage pumps, each rated at 63.0 L/s at a TDH of 5.1 m, together with a common header
with a magnetic flow meter and a 150 mm diameter forcemain to the anaerobic tanks
inflow splitter box at the existing secondary treatment plant (Plant No. 2).

Plant Control Building

A Plant Control Building housing the office and laboratory facilities, three (3) air blowers,
coagulant storage and feed system, chlorination equipment and a 100 kW Diesel engine
emergency power generator set.

Secondary Treatment Facilities

Secondary treatment comprises of the following:

two (2) parallel anaerobic tanks, each 6.9 m long x 3.0 m wide x 4.5 m side water depth,
together with an inflow splitter box in the over-structure of the tanks, discharging through
overflow pipes into the corresponding anoxic tanks described below, each tank equipped with
an individual jet mixing system consisting of one (1) submersible sewage pump rated at 23.7
L/s at a TDH of 6.0 m and a header with four (4) jet nozzles installed at the bottom of the
tank;

two (2) parallel anoxic tanks, each 6.9 m long x 3.0 m wide x 4.5 m side water depth,
discharging through overflow weirs into the aeration tanks inflow spitter box described
below, each tank equipped with an individual jet mixing system consisting of one (1)
submersible sewage pump rated at 23.7 L/s at a TDH of 6.0 m and a header with four (4) jet
nozzles installed at the bottom of the tank;

one (1) aeration tanks inflow splitter box designed for three-way flow distribution to the
below described two (2) proposed aeration tanks and one (1) future (expansion) aeration tank;

Page 3 - NUMBER 8325-6EENZ5



two (2) parallel rectangular aeration tanks, each 13.5 m long x 4.5 m wide x 4.5 m side water
depth, overflowing into a common aeration tank effluent channel, equipped with a fine
bubble aeration system rated at 595 L/s standard air per tank, consisting of 230 ceramic disc
type diffusers on a PVC pipe air distribution grid system with a stainless steel raiser pipe in
each tank, connected to the compressed air supply system;

an internal mixed liquor recirculation pumping station consisting of a chamber on the outlet
from the aeration tank effluent channel described above, including a gravity discharge line to
the secondary clarifier influent splitter box described below and two (2) (one duty, one
stand-by) internal recirculation submersible pumps, each rated at 36.0 L/s at a TDH of 5.2 m,
with a common header and individual discharge pipes to the anoxic tanks described above,
including a magnetic flow meter on the recirculation pump header and ball valves on the
individual discharge pipes;

a secondary clarifier influent splitter box designed for two-way flow distribution to the below
described proposed secondary clarifier and one (1) future (expansion) secondary clarifier;

one (1) 13.72 m diameter centre feed circular secondary clarifier with a centre sludge hopper
and a peripheral clarifier overflow weir discharging into the secondary clarifier effluent box
described below, and a peripheral scum baffle with a scum box discharging into the scum
chamber described below, equipped with centre shaft motor driven two (2) rotating rake arm
scrapers with steel blades and adjustable spring brass squeegees, and one (1) rotating arm
scum skimmer;

one (1) secondary clarifier effluent box with a gravity discharge line to the effluent filter
inflow distribution trough;

one (1) scum chamber in common structure with the clarifier effluent box;

a return and waste activated sludge pumping system in the basement of the new Filter
Building described below, consisting of two (2) (one duty, one stand-by) variable speed
rotary lobe type sludge pumps, now replaced with centrifugal pumps per Proposed Works,
each rated at 22.8 L/s at a TDH of 13.3 m, with a common suction line from the sludge
hopper of the secondary clarifier described above and forcemain with a magnetic flowmeter
and individual valved discharge lines to the anaerobic tanks inflow splitter box (return
sludge) and to the aerobic sludge digester described below (waste sludge); and

a scum transfer system in the basement of the new Filter Building described below,
consisting of two (2) (one duty, one stand-by) screw type centrifugal scum transfer pumps,
each rated at 8.0 L/s at a TDH of 9.8 m, with a common suction line from the scum chamber
and a discharge line to the aerobic sludge digester described below.

Sludge Digestion Facilities

Sludge digestion includes the following:

Page 4 - NUMBER 8325-6EENZS5



L ]

one (1) aerobic sludge digester consisting of a rectangular tank 10.5 m long x 4.5 m wide x
4.5 m side water depth, with an overflow pipe to the digested sludge storage tank described
below, equipped with a coarse bubble air diffuser system rated at 247.6 L/s standard air,
consisting of a stainless steel manifold with 24 stainless steel headers and jet nozzle type
diffusers connected to the compressed air supply system described below, and one (1) sludge
transfer submersible pump rated at 12.6 L/s at a TDH of 9.0 m connected to the sludge

- loading facility;

one (1) digested sludge storage tank in common structure with the digester described above,
consisting of a rectangular tank 2.7 m long x 4.5 m wide x 4.5 m side water depth, equipped
with a coarse bubble air diffuser system rated at 63.8 L/s standard air, consisting of a stainless
steel manifold with six (6) stainless steel headers and jet nozzle type diffusers connected to

‘the compressed air supply system described below, one (1) sludge transfer submersible pump

rated at 12.6 /s at a TDH of 9.0 m connected to the sludge loading facility described below,
and one (1) supernatant discharge submersible pump rated at 12.6 L/s at a TDH 0of 9.0 m,
with a suction pipe flared inlet rim 2.0 m above the tank bottom and a discharge line to the

flow equalization pumping chamber; and

a sludge truck loading station at the outside wall of the sludge storage tank, consisting of a
sludge transfer pump discharge pipe with a flexible discharge hose mounted on a
wall-mounted over-head arm.

Compressed Air Supply System

Three (3) (two duty, one stand-by) multi-stage centrifugal air blowers in the Filter Building